
A

ASSEMBLY INSTRUCTIONS
       

CODE PARTS QTY

1

B 1

Table top

Connecting vertical bar

Leg frame (R)

HARDWARES

8

3

Bond 6 x 15 mm

2

2

CODE PICTURES QTY

Screw M6 x 70 mm

C 2

D 2

F

Step 1

Step 2

Step 3

2

E 2

Leg frame (L)

Connecting horizontal bar

Struts

Allen Key  M4 mm 2

8

Bolt M8 x 90 mm

Bolt M6 x 70 mm

Screw M6 x 35 mm

Washer 8 x 20 x 2mm

1 B F

F

1

1

C

D

E

4

3
4

3

1 2

1 4

3 2

4 2

5

3

2

4

7

6

1 6

AutoCAD SHX Text
3

AutoCAD SHX Text
4



5 6

2

A 2 2

Step 4

Step 5



Step 6

My_PC
Placed Image


	Sheets and Views
	Layout1

	1.pdf
	Sheets and Views
	Layout1


	2.pdf
	Sheets and Views
	Layout1





